
 
 0

 
Chemist: Alaa Eldean Kabbarry Rammadan 

Diploma of Occupational Health 

Laboratory Department Manager 

Middle East Operation & Maintenance .co "MIDOM" 

 

Abstract 

  A wastewater treatment plant to treat both the sanitary and industrial 

 effluent originated from process, utilities and offsite units of the refinery is 

 described.  

 The purpose is to obtain at the end of the treatment plant, a water quality that 

 is in compliance with contractual requirements and relevant environmental 

 regulations. 

 

1- First treatment (pretreatment) 

• Primary de-oiling 

• Equalization 

• Neutralization  

• Secondary de-oiling 

2- Second treatment (Biological ) 

• The mechanism of BOD removal 

• Biological flocculation 

• Nutrient requirements 

• Nitrification 

• De-nitrification 

• Effect of temperature 

• Effect of pH 

 



 
 1

• Toxicity 

3- Tertiary treatment 

• Sedimentation 

• Chlorination 

4- Treatment of sludge 

• Digestion 

• Thickening 

• Dewatering 

5- Other treatment methods for sludge 

• Composting 

• Pyrolysis 

• Anaerobic digestion  

• Gasification  

      

 

 

 

 

 

 

 

 

 

 

 

 

 

Table of contents 



 
 2

 

 

Subject Page 

Abstract 1 

Table of content  2 

Introduction 3 

Function of the unit 3 

Description of flow 3 

Chemicals used        7 

Flow rates of the streams 7 

Process theory         8 

First treatment (Pretreatment) 9 

Second treatment (Biological treatment) 10 

Curves of waste water plant 12 

Various types of micro-organism living in the 

biological plant 
13 

Tertiary treatment     14 

Treatment of sludge 16 

Composting 17 

Pyrolsis   18 

Gasification 19 

Anaerobic digestion   21 

Deviation from normal operation/ cures   22 

Basins of waste water treatment unit  24 

Specification of waste water treatment unit 25 

Test methods of waste water treatment 27 

Reference 29 

Introduction  



 
 3

       The wastewater treatment plant to treat both the sanitary and industrial effluent 

originated from process, utilities and offsite units of the refinery in order to obtain at 

the end of the treatment plant, a water quality that is in compliance with contractual 

requirements and relevant environment regulations and our treatment unit fulfill this 

target according to the analysis of final discharge which was drainage in Nubaria 

channel.  

 

Function of the unit 

     The wastewater treatment plant processes sanitary and industrial effluents 

originated in process, utilities and offsite system of the refinery outgoing water 

quality is in compliance with governing environmental regulations. 

 

Description of flow 

      Waste water originated from the different refinery areas can be divide into five 

groups as described below: 

 

• Hydrocarbon wastes  

a) hydrocarbon process equipment drainage originated from 

process unit 

• Oil and suspended solids contaminated waters 

a) De-Salter effluent 

b) Tank bottom and miscellaneous drainage 

c) Oily storm water from paved areas 

d) Accidentally polluted storm water 

 

 

 

 

• Organic contaminated non oily waters 



 
 4

a) Sour water stripper effluent 

b) Spent caustic treatment effluent 

c) Gas wash tower effluent ( CCR plat forming unit) 

d) Vent gas washing from penex 

 

• Sanitary sewer water  

 

• Non contaminated water 

a) Cooling water blow down 

b) Boiler blow down 

c) waste heat boiler blow down 

d) Neutralized chemical; sewer 

e) Sulfur solidification drainage 

f) Raw water filter backwash 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 
 5

 

Description of flow scheme in the waste water treatment unit 

 

 
Desalter effluent                                                                                 To Equalisation 
Oily storm water 
Tank bottom  
Polluted storm water                                                                                    Oil 
 
 
 

  
 

 

Figure 1 

 

 

 

 

 

 

 

Oily water  
BA 25 

Slop tank 01 A/B  

Storm water 
BA 26 

Unit 51 Oil  

Sludge 

High oil 

Diversion 
pit  
BA 01 

API 
separator 
BA 02 A/B 

Sludge pit 
BA 15 A/B 

Oil pit  
BA 16 



 
 6

 

 

API effluent                                                                      Caustic            

Sour water Stripper  

Spent caustic                                                                      Sulfuric      

Gas wash tower effluent                                                               

  

 
                                                                   Figure 2                                                                    

 

Coagulation 
BA 05 A/B  

Flocculation 
BA 06 A/B  

DAF  
 BA 07 A/B   

FeCl3 Polyelectrolyte 

DAF 
effluent  
BA 08  

By gravity  

DAF sludge 
sump BA 17 

Coker 
unit  

Scum 
API sludge  

Off-spec  
BA 18 

If NH3, 
H2S,TOC are 
high 
By gravity   

API 
separator  
BA 02 A/B 

Effluent water to de-nitrification 

Equalization 
BA 03 A/B  

Neutralization 
BA 04 



 
 7

 

 

Sanitary water 

De-oily water 

 

 

 

 
Figure 3 

Chemicals used : 

Clarifier  
BA 12 A/B 

Bio sludge 
sump 
BA 19

Scum sump 
 BA 20 

Observation  
BA 13 

Stabilization BA 21 
(Aerobic digestion) 

Sodium 
hypochlorite 

De-nitrification 
BA 09 A/B 

Nitrification 
BA 10 A/B 



 
 8

• Caustic Soda used to adjust the pH  

• Sulfuric acid used to adjust the pH 

• Ferric chloride used as a coagulant reagent  

• Polyelectrolyte Emulsion used as flocculation reagent  

• Tri sodium phosphate as a nutrient reagent 

• Sodium Hypochlorite as a disinfection reagent  

• Urea as a nutrient reagent 

 

Flow rates of the streams: 

American petroleum institute separator (API inlet)  

The influent flow rate is (140 m3/hr) divided as  

• Oily sewer 30 m3/hr 

• De-Salter 44 m3/hr 

• Stripped water 65 m3/hr 

• Spent caustic 1 m3/hr 

American petroleum institute separator (API outlet)  

The effluent flow rate is (140 m3/hr) divided as  

• Sludge 0.8 m3/hr 

• Effluent to Equalization 139.2 m3/hr 

Dissolved air flotation (DAF inlet)  

The influent flow rate is (139.2 m3/hr) divided as 

• Effluent from Equalization ( 139.2 m3/hr )  

Dissolved air flotation Dissolved air flotation (DAF outlet)  

• Sludge 1.2 m3/hr 

• Effluent to Biological  138 m3/hr 

• Bio-sludge recycle 140 m3/hr 

 

 



 
 9

Biological inlet 

• Influent from DAF outlet135 m3/hr 

• Bio-sludge recycle from clarifier140 m3/hr 

• Unit 55 (Sanitary)3 m3/hr 

Biological outlet 

• Effluent to clarifier  270 m3/hr 

Clarifier inlet 

• Effluent from Biological outlet 270 m3/hr 

Clarifier outlet 

• Bio-sludge recycle to biological 140 m3/hr 

• Effluent to discharge 130 m3/hr 

Final Discharge 

• Effluent from discharge to Nubaria channel 130 m3/hr 

 

Process theory 

Treatment of waste water include the following steps 

a) Pretreatment 

• Primary de-oiling 

• Equalization 

• Neutralization  

• Secondary de-oiling 

b) Biological treatment 

• The mechanism of BOD removal 

• Biological flocculation 

• Nutrient requirements 

• Nitrification 

• De-nitrification 

• Effect of temperature 



 
 10

• Effect of pH 

• Toxicity 

c) Tertiary treatment 

• Sedimentation 

• Chlorination 

d) Treatment of sludge 

• Digestion 

• Thickening 

• Dewatering 

• Other types of treatment 

a) Composting  

b) Pyrolsis 

c) Gasification 

d) Anaerobic digestion 

       e)   Deviation from normal operation and troubleshooting measures 

are described  

1- Pretreatment 

                  Treatment is given to some water streams prior to the waste water 

treatment as retention ponds are often provided to avoid overloading the waste water 

plant with storm water, De-oiling is provided for removal free oil before the effluent  

stream is treated Inside the plant. 

 

• Primary de-oiling 

      An API separator is a gravity settling basin for the separation 

of free oil from waste water, and is basically a holdup basin 

which reduces waste water velocity and provides holdup time to 

allow the oil to the surface, where it is removed by skimming, Oil 

content (max. 1000 to 10000 ppmw) of the influent water from 



 
 11

API separator and could be 50 to 100 ppm w of the effluent water 

from API Separator, API separator will not separate soluble 

substances, will not break Emulsion and not remove soluble 

BOD. 

• Equalization 

      Equalization is used to overcome the operation problems 

caused by flow rate variation to improve the performance of the 

downstream process, and to reduce the size and cost of 

downstream treatment facilities and also to dampen concentration 

of the influent waste water. 

 

• Neutralization  

      Neutralization and pH control is essential for effective 

operation of the air flotation and biological process, There is a 

constant feedback mechanism to rest the controls in order to 

maintain steady pH condition of 7-8 by adjusts the stroke of the 

injection pumps of both caustic and sulfuric acid. 

 

• Secondary de-oiling 

      Dissolved air – flotation (DAF) remove free oil and non 

dissolved solids from water by floating them to the surface with 

small air bubbles which precipitate from solution. DAF can 

produce an effluent with an oil content of < 15 ppm w if 

flocculating chemicals are used, DAF can not remove soluble 

BOD or other soluble components. DAF consists of pressurizing 

the waste water flow with air and then releasing it to atmospheric 

pressure when the pressure on the waste water is reduced the 

dissolved air in excess of saturation at atmospheric pressure is 

released in extremely fine bubbles, The gas bubbles raise toward 



 
 12

the surface the controlled turbulence in the inlet compartment 

causes contact between the solids. The floc- forming properties 

of the material or by the chemicals that have been added to 

induce or aid in the development of buoyant forces, Inorganic 

chemicals such as (alum, activated silica, ferric chloride) aid The 

flotation process by promoting flocculation Increasing floc size 

facilities the entrapment of rising air bubbles  

 

Factors affecting the design of flotation systems 

a) The feed solids concentration 

b) Quantity of air used 

c) Liquid loading rate 

d) Particle rinse velocity 

 

2- Biological treatment 

• The mechanism of BOD removal 

There are two basic phenomena occur to explain removing of 

organic from the solution.  

i. Oxygen is consumed by the organism  

for energy  

   ii   new cell mass in synthesized 

Initial BOD5 removed is accomplished by one or more 

mechanisms, Depending on the physical and chemical properties 

of the organic matter. 

These mechanisms are 

a) Removal of suspended matter by their 

enmeshment in the Biological flow  



 
 13

b) Removal of colloidal material by 

physiochemical adsorption on the 

biological floc. 

c)  A bio-adsorption of soluble organic matter 

by the microorganisms  

 

Amount of immediate removal of soluble BOD5 is directly 

proportional to: 

a) The concentration of sludge present 

b) The sludge age 

c) The chemical characteristics of the soluble 

organic matter 

 

• Biological flocculation 

      One of the factors essential to the performance of the 

activated sludge process is effective flocculation of the 

sludge with subsequent rapid settling and compaction of 

the floc, The maintenance of aerobic conditions with an 

available carbon source stimulates the growth of fungi and 

other filamentous forms resulting in so- called bulking 

sludge Failure to maintain oxygen in the aeration system 

can result in diffuse non settling floes because of the high 

for production anaerobic conditions The maintenance of 

aerobic conditions in the aeration tank followed by an 

anaerobic period in the final clarifier appears to promote 

growth of facultative bacteria which are effective in the 

removal of BOD and produce high-density flocs and to 